
 

 

MODEL ROUTER, ITEM MR20 

Parts List 

 

 

 
 
 
 
 
 
 

 
 

REF. NO. PART NO. DESCRIPTION QTY 

1 A503 Bottom Plate 1 
2 X119 Power Outlet 1 
3 X143 Power Inlet with Fuse Holder 1 
4 A513 Motor Bracket 1 
5 A500 Motor, 1/8 HP, 4000 RPM 1 
6 A504 Washer 1/4” 4 
7 A501 Socket Screw 1/4-20 x 1/2”  4 
8 X265 Screw 8/32 x 5/16”, Rd Hd Phillips 8 
9 A515 Bridge Rectifier 1 

10 A521 Screw 8/32 x 5/8”, Rd Hd Phillips 1 
11 A516 Spacer 5/16” OD x 1/4” Thick for #6 Screw 2 
12 A517 Kill Switch 1 
13 A518 Screw 6/32 x 1-1/4”, Rd Hd Phillips  2 
14 A510 Plastic Cover 1 
15 A519 Lighted Rocker Switch 1 
16 A514 Washer #8 9 
17 A506 Collet 1/4” 1 
18 A507 Collet Draw Nut 1 
19 A512 Post  2-3/16” 2 
20 A502 Top Plate with Connector, S/S 1 
21 A511 Screw  8/32 x 3/8”, Flat Hd Socket  2 
22 A509 Safety Shield 1 
23 W006 Screw 8/32 x 3/8”, Rd Hd Phillips  6 
24 M258 Rubber Foot 4 


